04/12/2014

Parts List for EB-320DS (B067)

" Page 1

12



Page 2

Parts List for EB-320DS (B067)

PARTS LIST EB-320DS

04/12/2014

Ref. No. Description

Ref. No. Description

Ref. No. Description

Washer
Base
Bar stop rod
Cool pump
Bar stop
Countervice
Screw M5
Vice jaw
Vice

.Body frame

. Casing

. Motor Fan

. Motor Cover

e i e e e © )
AW N = O

. Connection Plate

—
(@)

. Rollerway

. Filter

. Bush

. Pin

. Lever
.Knob

. Key 7x7

. Bearing

. Motor flywheel
. Washer

. Shaft

. Blade cover

NN NN D NN NN — —
00 1 O Uit AW~ O O 0

. Ring nilons

. Bearing 32006
.Ring nut M30

. Pivot

W W W N
N = O O

. Bearing cover
. Washer

.Key 4x25

. Reducer

. Motor

. Screw

W W W W W Ww
O 2 O L B~ W

. Spring

. Plug

. Micro switch(optional)
. Screw M8

. Threaded shaft

. Spring washer

e e D
W N - O O

44. Grip

45. Pin

46. Handwheel

47. Return flywheel
48. Hex. nut

49. Bearings 27

50. Saw blade

51. C-ring

52. Hex. nuts

53. Blade sheel shaft
54. Block blade tension
55. Handle

56. Lever

57. Vice screw
58.R. Bladeguard
59. Vice spring

60. Vice lever

61. Bearing

62. Bearing cover
63. Vice handwheel
64. Spring
67.Revolving arm
©8=Shaft

69. Stop bolt

70. Micro switch(optional)
71. Block

72. Hex. nuts

73. Rubber connection
74. Arm

75. Bolt

76. Blade guard
77.Handle

78. Screw M10

79. Bearing 60827
80. Screw M8

81. Water pipe

82. Rust plate

83. Vice pad

84. Bush

85. Switch set
86.24V switch set

87. Scale

89. Hydraulic cylinder

90. Pin

91. Fixedbladeguide plate
92. Mobile bladeguide plate
93. Bush

94. Toger switch

95. Condenser(motor)(optional)
96. Coolantdistributor

97. Stand

98. NutM10

99. Screw M8*15

100. Washer

101. Plate

102. Bladeguide unit square
103. Bladeguide unit

104. Blade tension guide
105. Blade tension gauge (optional)
106. Guide pivot

107. Guide pivot
108.33MM*MS screw

109. C-ring

110. Vice piece

111. Screw

112. Vice jaw

113. Vice sliding seat

114. Switch Bracket

115. Electrical box

116. On/Off Oil Switch
117. Handle

118. Bolt

119. Washer

120. Adjusting Button

121. Emergency Stop

122. Screw

123. Bracket

24~ Handle

1235- Square

126- Nut

127~ Washer

13






